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Company Name

DONG GUAN CHEMERLON PLASTICS CO.,LTD

shown on Report

;¥
Address

AR R SETT D AR K RE WA 2R 25 5
25 PEARL ROAD XITAILONG DISTRICT SHATIAN TOWN DONGGUAN
GUANGDONG

DA U2 R i B R a5 B BB E R AOFRA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the applicant

FE i % 5K Sample Name
FE 5 25 Part No.

=L AR ]
Sample Received Date

SRRl S

Testing Period

A& Test Conducted:
MR P R FRIEEK, BARESRTE T — 1L,
As requested by the applicant. For details refer to next page(s).
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Hotline:400-6788-333

¥ ks Plastic particles

PP 9010.ABS D2017.ABS T2215.ABS FR865C.ABS FR865C-GL.ABS FR865
A23001B6-1. ABS FR865 A23001B6-2. PC/ABS 3016. PC/ABS 3016GL.
PC/ABS 3016NH. PC/ABS 3016NW. PC/ABS 3020. PC/ABS 3040. PC 1100.
PC5983X MIXTURE
2023.10.12

Oct. 12, 2023
2023.10.12-2023.10.16

Oct. 12, 2023 to Oct. 16, 2023
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E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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RIHE Executive Summary:

TEST REQUEST CONCLUSION

S [ AR e N 2 65 S5
California proposition 65 settlements

R LR
Lead (Pb) See test result(s)
- 4m REERK
Cadmium (Cd) See test result(s)
- AR RERR
Phthalates See test result(s)
- BELAAF (VU ¥R X A(TBBP-A)) MEERT
Flame retardants (Tetrabromobisphenol A (TBBP-A)) See test result(s)
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Fxxkxkkxkkxk*x Eor further details, please refer to the following page(s) ********xkxsk
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Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£ EIFIAE BTN 65 S3RE California proposition 65 settlements
V4 Lead (Pb)*
W77 CPSC-CH-E1002-08.3; i1 #%: ICP-OES
Test Method: CPSC-CH-E1002-08.3; Test Equipment: ICP-OES
45 B Result (mg/kg) J7 A PR
X351 H Tested Item(s
AR E ) 001 MDL (mg/kg)
Y Lead (Pb) N.D. 5
#%7F Remark:
- MDL= Jj4 H IR Method Detection Limit
- N.D.= A#H Not Detected (/N T 5 146 HifE <MDL)
- mg/kg = ppm = H /42— parts per million
V& Cadmium (Cd)
MR 2% US EPA 3052:1996 & US EPA 6010D:2018; lli{X #%: ICP-OES
Test Method: Refer to US EPA 3052:1996 & US EPA 6010D:2018; Test Equipment: ICP-OES
45 5 Result (mg/kg) J7 154G HH R
M35 H Tested Item(s —_—
A & 001 MDL (mg/kg)
f% Cadmium (Cd) N.D. 2
£ Remark:
- MDL = JiE4 PR Method Detection Limit
- N.D.= £ Not Detected (/N T 75 146 HifE <MDL)
- mg/kg = ppm = H Ji%rZ— parts per million
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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VABK—HRRAE Phthalates
IR J79%: CPSC-CH-C1001-09.4; k4% 2&: GC-MS
Test Method: CPSC-CH-C1001-09.4; Test Equipment: GC-MS
45 3 Result (mg/kg) J7i2K H R
W335 H Tested Item(s = PR
AR E ) 001 MDL (mg/kg)
AR —H IR —(2-4.%8) Ol N .
Di-(2-ethylhexyl) phthalate (DEHP) e
AN — FH R — =
e el N.D. 30
Dibutyl phthalate (DBP)
APOR ZHIR T AR AR NI -
Butyl benzyl phthalate (BBP) e
AN e — iR — =1
VF%:~$@§Z~%£@H N.D. 50
Di-isononyl phthalate (DINP)
AN e — 0 PAL =
7?%~$@z~ﬁﬁ%@a ND. 50
Di-iso-decyl phthalate (DIDP)#
AN e — iR =1
zl%ﬂiﬁﬁﬂﬁa#EEa - 30
Di-n-hexyl phthalate (DNHP)
£7F Remark:
- MDL = JiE4 PR Method Detection Limit
- N.D.= #t Not Detected (/T 7746 H IR <MDL)
- mg/kg = ppm = F Jj4rZ— parts per million
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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V BEARF (PUIR Xy A(TBBP-A)) Flame retardants (Tetrabromobisphenol A (TBBP-A))

2371527 US EPA 3550C:2007 & US EPA 8321B:2007, it LC-MS-MS 4347 .
Refer to method(s) Z% US EPA 3550C:2007 & US EPA 8321B:2007, and the item(s) was/were analyzed by

LC-MS-MS.

#5  Result (mg/k RS
7 H Tested Item(s) Lzum (mg/kg) hﬂfﬁii)
VUIR XAy A b i
Tetrabromobisphenol A (TBBP-A)) o

#%VE Remark:

- MDL = J7%#HiFR Method Detection Limit

- N.D.= Rt Not Detected (/T 7571k HIFR <MDL)
- mg/kg = ppm = H Ji4rZ— parts per million

FE R ARALHR Sample/Part Description

Frs CTI ¥£4dh 1D ik
No. CTI Sample ID Description
1 001 TR, B EFRa R R

Mixed test, white and milk white plastic grains

7ERE Note:
HRIRAZINH 17775 AE CNAS AT TE N .
indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.
-WRYER T EOR, AR AT IR A, G R AR IR S R i AT — R R — A B
As specified by client, the test was conducted by mixing several samples together. The result(s) shown on
this report may be different from the content of any homogeneous material.
AR R BEE A R AR, 2o, N BTESER . Ak RS H A .
The testing data and result(s) in this report is(are) just for scientific research, education, internal quality
control and product development etc.

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@
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Photo(s) of the sample(s)
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7 B Statement:
1. KIS TCHEHE NS 7 B & S 4% 55 T0 Rk

This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. kAT AL B A S S HE R AR, FIEE RO RS 15T, CTI RIS

B S
The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR e I 45 RANON 32 A it 47 T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. R4 CTIPlFE, Ay ZHARE;

Without written approval of CTI, this report can’t be reproduced except in full;

5. WA RIS SCA R SR FEA ER, BSOS

In case of any discrepancy between the English version and Chinese version of the testing reports (if

generated), the Chinese version shall prevail.

*kk j:[i%:%;ﬁ *kk
*** End of Report ***

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com
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